
 

 

 

FIG .01 

AIR FILTER 

 

No Code Description  Quantity  

1 B39A010001 Air filter assy  1  

2 B39A 010002 Fill valve  1 

 

3 B39A 010003 Elbow  1 

4 B39A 010004 Outlet pipe  1 

5 B39A 010005 Vacuum tube  1 

6 B39A 010006 Inlet pipe  1 

7 B39A 010007 Clip Φ8.5  4 

8 B39A 010008 Clip Φ7.6  2 

9 B39A 010009 Hexagon bolt M6×35  2  

10 B39A 010010 Air filter   1  

      

--1— 

 



 

FIG .02 

SEAT、、、、LUGGAGE BOX 

 
No Code Description  Quantity  

1 B39A 020001 Seat  1  

2 B39A 020002 Installing plate, seat  1  

3 B39A 020003 Pin, M6×65  1  

4 B39A 020004 Hexagon nut M6  3  

5 B39A 020005 Rear Bracket  1  

6 B39A 020006 Inner Hexagon bolt M8×20  4  

7 B39A 020007 Luggage box  1  

8 B39A 020008 Gaskets M6  2  

9 B39A 020009 Acorn Nut M6  2  

10 B39A 020010 Hexagon bolt M6×16  2  

11 B39A 020011 Inner cover,luggage box  1  

12 B39A 020012 Tapping screw ST4.2×12  1  

13 B39A 020013 Front cover, luggage box  1  

14 B39A 020014 Clip 4.2  4  

15 B39A 020015 Tapping screw ST4.8×16  4  

      

 

 

--2-- 

 



 

FIG .03 

SPEEDOMETER、、、、HEADLIGHT ASSY 

 

No Code Description  Quantity  

1 B39A 030001 Speedometer assy  4  

2 B39A 030002 Speedometer cover  1  

3 B39A 030003 Tapping screw ST4.2×12  4  

4 B39A 030004 Pan bolt M6×16  1  

5 B39A 030005 Headlight assy.  1  

6 B39A 030006 Windscreen assy  1  

7 B39A 030007 Clip 4.2  2  

8 B39A 030008 Tapping screw ST4.8×16  2  

9 B39A 030009 Tapping screw ST4.2×12  2  

      

      

      

 

 

 

 

 

 

 

 

--3-- 



 

FIG .04 

Front cover ASSY. 

 

No Code Description  Quantity ) 

1 B39A 040001 Front cover around  1  

2 B39A 040002 L.turning light  1  

3 B39A 040003 R.turning light  1  

4 B39A 040004 Front cover deck  1  

5 B39A 040005 Front cover  1  

6 B39A 040006 Clip 4.2  6  

7 B39A 040007 Tapping screw ST4.8×16  8  

8 B39A 040008 Tapping screw ST4.2×12  18  

9 B39A 040009 Bolt,hexagon M6×16  1  

      

      

      

 

4 

 

 



 

FIG .05 

FARME 

 

No Code Description  Quantity  

1 B39A 050001 Farme  1  

2 B39A 050002 Main stand  1  

3 B39A 050003 Buffer rubber, Main stand  1  

4 B39A 050004 Main stand, Axis Pin 8*170  1  

5 B39A 050005 Pin 2.3×27  1  

6 B39A 050006 Spring, main stand  1  

7 B39A 050007 Side stand  1  

8 B39A 050008 Inner Hexagon bolt M8×20+shaft 

positionΦ13 

 1  

9 B39A 050009 Spring, side stand  1  

10 B39A 050010 Hanger  1  

11 B39A 050011 Buffer rubber, hanger  1  

12 B39A 050012 Hexagon bolt M10×1.25×40  2  

13 B39A 050013 Main stand, Axis Pin M10×1.25×225  1  

14 B39A 050014 Locked nut M10*1.25  1  

15 B39A 050015 Seat lock bracket  1  

16 B39A 050016 Hexagon bolt M6×12  2  

17 B39A 050017 Bracket,front cover  1  

18 B39A 050018 Hexagon bolt M6×55  2  

19 B39A 050019 Hexagon nut M6  2  

 



--5— 

FIG .06 

ENGINE ASSY 

 

No Code Description  Quantity  

1 B39A 060001 Engine139QMB  1  

2 B39A 060002 Carburetor  PD18J  1  

3 B39A 060003 Connecting plate  1  

4 B39A 060004 Bush,Rear wheel  1  

5 B39A 060005 Bush,Rear wheel  1  

6 B39A 060006 Nut M16*1.5  1  

7 B39A 060007 Bolt,hexagon M8×55  1  

8 B39A 060008 Bolt,hexagon M8×65  1  

9 B39A 060009 Rear absorber(F.R)  1  

10 B39A 060010 Bolt,hexagon M10×1.25×40  2  

11 B39A 060011 Nut M10×1.25  1  

12 B39A 060012 Muffler assy.  1  

13 B39A 060013 Seal ring  1  

14 B39A 060014 Acorn nut M6  2  

 

                                                          --6— 

 

 

 



 

FIG .07 

PLASTIC PARTS、、、、TAILLIGHT ASSY 

 

No Code Description  Quantity  

1 B39A 070001 Rear L Turning light  1  

2 B39A 070002 Rear R Turning light  1  

3 B39A 070003 L.decorative plate  1  

4 B39A 070004 R.decorative plate  1  

5 B39A 070005 L.small plate,decorative plate  1  

6 B39A 070006 R. small plate,decorative plate  1  

7 B39A 070007 Rear.decorative plate  1  

8 B39A 070008 Taillight assy.  1  

9 B39A 070009 Tapping screw ST4.2×12  14  

10 B39A 070010 Tapping screw ST4.8×16  2  

11 B39A 070011 Clip 4.2  2  

      

      

      

      

      

   --7— 

 

 



 

FIG .08 

FRAME FENDER 

 

No Code Description  Quantity  

1 B39A 080001 Frame fender  1  

2 B39A 080002 Hexagon bolt M6×12  4  

      

      

      

      

      

      

      

      

      

 

--8— 

 

 

 

 



 

FIG .9 

STEERING HANDLE 

 

No Code Description  Quantity  

1 B39A 090001 Steering handle  1  

2 B39A 090002 Hexagon bolt M10×1.25×50  1  

3 B39A 090003 Washer,steering handle  1  

4 B39A 090004 Hexagon nut M10×1.25  1  

5 B39A 090005 L. switch    

6 B39A 090006 R. switch   

7 B39A 090007 Rear mirror  1  

8 B39A 090008 R, Grip  1  

9 B39A 090009 L, Grip  1  

      

 

 

--9— 

 

 

 

 

 

 

 

 



 

FIG .10 

TOOL BOX、、、、FOOTBOARD 

 

No Code Description  Quantity  

1 B39A 100001 Tool box  1  

2 B39A 100002 Inner cover,Tool box  1  

3 B39A 100003 VIN plate  1  

4 B39A 100004 Footboard  1  

5 B39A 100005 Battery cover  1  

6 B39A 100006 R. side plate, footboard  1  

7 B39A 100007 L. side plate,footboard  1  

8 B39A 100008 Footboard rubber  1  

9 B39A 100009 Hexagon nut M6×16  1  

10 B39A 100010 Tapping screw ST4.2×12  16  

11 B39A 100011 Hexagon bolt M6×12  4  

12 B39A 100012 Clip 4.2  6  

13 B39A 100013 Tapping screw ST4.8×16  6  

      

      

      

 

                                                                  --10— 



FIG .11 

FUEL TANK 

 

No Code Description  Quantity  

1 B39A 110001 Fuel tank  1  

2 B39A 110002 Cap,Fuel tank  1  

3 B39A 110003 Fuel sensor  1  

4 B39A 110004 Washer,sealing  1  

5 B39A 110005 Fixing Plate, Sensor  1  

6 B39A 110006 Fuel Switch  1  

7 B39A 110007 Clip springΦ8.5  4  

8 B39A 110008 Clip springΦ7.6  2  

9 B39A 110009 Vacuum tube Φ3.8×Φ7.6×550  1  

10 B39A 110010 Pipe Φ4.7×Φ8.5×250  1  

11 B39A 110011 Pipe Φ4.7×Φ8.5×220  1  

12 B39A 110012 Oil filter Cover  1  

13 B39A 110013 Oil filter  1  

14 B39A 110014 Hexagon bolt M6×12  4  

15 B39A 110015 Spring A  1  

16 B39A 110016 Spring B  1  

17 B39A 110017 Spring C  1  

 

--11— 

 



FIG .12 

SET LOCK ASSY 

 

No Code Description  Quantity  

1 B39A 120001 Ignition lock  1 

 

2 B39A 120002 Cover,Ignition lock  1 

3 B39A 120003 Key  2 

4 B39A 120004 Hexagon bolt M8×25  2 

5 B39A 120005 Seat lock cable  1 

6 B39A 120006 Pan bolt M6×10  1 

      

      

      

      

      

      

      

 

 

 

--12— 

 

 

 



FIG .13 

REAR WHEEL  

 

No Code Description  Quantity  

1 B39A 130001 Rear wheel  1  

2 B39A 130002 Air valve  1  

3 B39A 130003 Tyre 3.50-10  1  

4 B39A 130004 Brake shoe  1  

5 B39A 130005 Rear brake cable  1  

6 B39A 130006 Rear brake Camshaft  1  

7 B39A 130007 Restoration spring    1  

8 B39A 130008 Rocker, camshaft  1  

9 B39A 130009 Hexagon bolt M6×35  1  

      

      

      

      

      

 

--13— 

 

 

 

 



FIG .14 

ELECTRIC 

 

No Code Description  Quantity  

1 B39A 140001 Main cable  1  

2 B39A 140002 Electric horn  1  

3 B39A 140003 Rectifier  1  

4 B39A 140004 Bolt,hexagon M6×16  2  

5 B39A 140005 Bolt,hexagon M6×12  1  

6 B39A 140006 cincture  5  

7 B39A 140007 L. switch assy  1 
 

8 B39A 140008 R. switch assy  1 

9 B39A 140009 Bolt,M5×10  1  

10 B39A 140010 Relay  1  

11 B39A 140011 Throttle cable  1  

12 B39A 140012 Speedometer cable  1  

13 B39A 140013 Flasher  1  

14 B39A 140014 Power wire  1  

15 B39A 140015 Grounding wire  1  

16 B39A 140016 Pan bolt,M6×20  1  

17 B39A 140017 High pressure package  1  

18 B39A 140018 CDI  1  

 

--14— 

 



FIG .15 

REAR FENDER 

 

No Code Description  Quantity  

1 B39A 150001 Rear fender  1  

2 B39A 150002 License light  1  

3 B39A 150003 Reflecter  1  

4 B39A 150004 Licens Bracke  1  

5 B39A 150005 Side reflecter  2  

6 B39A 150006 Fender,rear wheel  1  

7 B39A 150007 Fender Bracket,rear wheel  1  

8 B39A 150008 Tapping screw ST4.2×12  2  

9 B39A 150009 Tapping screw ST4.2×12  6  

10 B39A 150010 Hexagon nut M6  2  

11 B39A 150011 Hexagon bolt M6×16  2  

      

      

      

      

 

--15— 

 

 



FIG .16 

FRONT ABSORBER ASSY. 

 

No Code Description  Quantity  

1 B39A 160001 Steering stem  1  

2 B39A 160002 R.front absorber  1  

3 B39A 160003 L.front absorber  1 

4 B39A 160004 Nut M25×1  1 

 

5 B39A 160005 Race,steering top ball  1 

6 B39A 160006 Uper balls, bearing  1 

7 B39A 160007 Uper balls, bearing race  1 

8 B39A 160008 Under balls, bearing race  1 

9 B39A 160009 Race,steering bottom ball  1 

10 B39A 160010 Under balls. Bearing  1 

11 B39A 160011 Fr.rim  1  

12 B39A 160012 Disc brake plate  1  

13 
B39A 160013 

Inner hexagon bolt M8×20+shaft 

Φ9.7×4.5 

 1  

14 B39A 160014 Tyre 3.50-10  1  

15 B39A 160015 Counter  1  

16 B39A 160016 Front.disc brake assy  1  

--15— 



 

FIG .16 

FRONT ABSORBER ASSY. 

 

No Code Description  Quantity  

17 B39A 160017 Front fender  1  

18 B39A 160018 Front fender small cover  1  

19 B39A 160019 Speedometer cable bracket  1  

20 B39A 160020 Disc brake pipe bracket  1  

21 B39A 160021 Hexagon bolt M10×35  4  

22 B39A 160022 Hexagon bolt M6×12  5  

23 
B39A 160023 

Shaft,FR.wheel  1  

24 B39A 160024 FR.axlle M12×1.25×220  1  

25 B39A 160025 Hexagon locked nut M12×1.25  1  

26 B39A 160026 Hexagon bolt M10×30  2  

27 B39A 160027 Clip 4.2  1  

28 B39A 160028 Tapping screw ST4.8×16  1  

29 B39A 160029 Air valve  1  

--17— 

 

 

 



 

FIG .17 

BATTERY 

 

No Code Description  Quantity  

1 B39A 170001 Battery   1 
 

2 B39A 170002 Electrolyte  1 

      

      

      

      

      

      

      

      

 

--18— 

 

 

 

 



 

FIG .18 

TOOL 

 

No Code Description  Quantity  

1 B39A 180001 Tool set   1  

2 B39A 180002 Sleeve,spark plug  1  

3 B39A 180003 Screwdriver grip  1  

4 B39A 180004 Spanner 8×10  1  

5 B39A 180005 Spanner 14×17  1  

6 B39A 180006 Screwdriver  1  

7 B39A 180007 Tool bag  1  

8 B39A 180008 Spanner 10×12  1  

9 B39A 180009 Inner hexagon spanner  1  

      

--19— 

 

 

 

 


